SO005 MY,

INSTRUCTION MANUAL

o :
il ‘:
L i
L )

REDEFINE THE FLIGHT EXPERIENCE
WITH GOOSKY, BE A LEGEND
3D PERFORMANCE



F s> AN /71

Thank you for buying GOOSKY products. The RS7 Helicopter is designed as an easy to use, full featured radio control
helicopter capable of all forms of rotary flight. Please read the manual carefully before assembling the model, and follow all
precautions and recommendations located within the manual. Be sure to retain the manal for future reference, routine
maintenance and tuning.

The RS7 is a new product developed by GOOSKY. It features the best design available on the Heli market to date, providing

flying stability for beginners, full aerobatic capbility for advanced fliers, and unsurpassed reliability and customer support.

WARNING LABEL LEGEND

A WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

o CAUTION Mishandling due to failure to follow these instructions may result in danger.

® FORBIDDEN | Do not attempt under any circumstances.

IMPORTANT NOTES

R/C helicopters, including The RST are not toys. R/C helicopters utilize various high-tech products and technologies to
provide superior performance. Improper use of this product can result in serious injury or even death. Please read this
manual carefully before, to be conscious of your own personal safety, the safety of others, and your environment when
operating all GOOSKY products.

Manufacturer and seller assume no liability for the operation or the use of this product. Intended for use only by adults
with experience flying remote control helicopters at a legal flying field. After the sale of this product we cannot maintain any
control over its operation or usage.

We recommend that you abtain the assistance of an experienced pilot before attempting to fly our products for the first
time. A local expert is the best way to properly assemble,setup, and fly your model for the first time. RS7 Helicopter requires
a certain degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as a result or accidents or modifi-
cations are not covered by any warrantee and cannot be returned for repair or replacement. Please contact our distributors

for free technical consultation and parts at discounted rates if you experience problems during operation.

SAFETY NOTES

‘ A CAUTION

Fly only in safe areas, away from other people. Do not operate R/C helicopter within the vicinity of homes or crowds of

people. R/C helicopter are prone to accidents, failures, and crashes due to a variety of reasons including, lack of mainte-
nance, pilot error, and radio interference. Pilots are responsible for their actions and damage or injury occurring during the

operation, or as of a result of R/C helicopter.




ANNNNY _ rrecauTionsseroreuse NIEZ g N

( rorsooen | | o aTE AN APPROPRIATE LOCATION

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose a legal
flying fleld consisting of flat, smooth ground without obstacles.

Do not fly near buildings, high voltage cables, or trees to ensure the safety of yourself, others and

e —
5

your model.
For the first practice, please choose a legal flying field and use training skids to fly to reduce the

.Z c ]
LA
K1
ax
v
1Sl

damage. Do not fly your model in inclement weather such as rain, snow or darkness.

b=

FORBIDDEN

ﬁ

PREVENT MOISTURE

R/C models are composed of many precision electrical components.

Itis crtical to keep the model and associated equipment away from moisture and other contam-
inants. The introduction or exposure to water or moisture in any form can cause the model to
malfuntion resulting in loss of use, or a crash. Do not operate or expose to rain or moisture.

[ |

(© roreIo0EN | Lo eiDDEN PREVENT OPERATION =
Please use only Goosky parts to ensure the safe operation of your helicopter. %
.
.(,.c/

\
;

A\ vRiNG | OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT

Before turning on your model and transmitter, check to make sure no one else is operating on
the same frequency. Frequency interference can cause your model. or other models to crash.
The guidance provided by an experienced pilot will be invaluable for the assembly, tuning,
trimming. and actual first flight. (We recommend you practice with a computer-based flight
simulator.)

H
=
=
=
[n]

SAFE OPERATION

Operate this unit within your ability. Do not fly under impaired conditions and improper opera-
tion may cause danger to yourself and others.

CAUTION

ALWAYS BE AWARE OF THE ROTATING BLADES

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a high rate

of speed. The blades are capable of inflicting serious bodily injury and damage to the environ- \
ment. Be conscious of your actions, and careful to keep your face, eyes, hands,and loose clothing z
away from the blades. Always fly the model a safe distance from yourself and others, as well as
surrounding objects. Never take your eyes off the model or leave it unattended while it is turned
on. Immediately turn off the model and transmitter when you have landed model.

o
=
[
e
=]
=

SAFE OPERATION

R/C models are made of various foms of plastic is very susceptible to damage or deformation due _

to extreme heat and cold climate. W) |
Make sure not to store the model near any source of heat such as an oven, or heater. It is best to 1

store the model indoors in a climate-controlled room.




& =s> AUEIENERICEIEY S IS f

&

et

Knife Scissors Diagonal Cutting Pliers
> FE— _-._—,p, 5
Philips Screw Driver Hex Driver Needle Nose Pliers
] 4 g I 0
Blue screw and blue bearingin the illustration Green screw and Green bearing in the . %
means you need to use: Thread Locker Medium illustration means you need to use: Retaining
Strength compound Grease CA
SPECIFICATIONS
A
£
£ 4
=
y

¥ _ 1417mm A

Overall Height 360mm

Width 215mm

Main Gear 107T

Main Gear Ratio (11T)9.727 (Standard configuration)
(121)8.9

Front Tail Pulley 100T

Tail Ratio (001} 3 - -
(21T)4.76 (Standard configuration)

Flight weight(exclude battery) About 3.7KG

Main Shaft Diameter ®15mm

Feathering Shaft Diameter ®10mm

Tail spindle ®5mm

One-piece tail shaft ®8mm

Tail Blade Diameter ®285mm

Tail Belt Width 8mm

Main Gear Thickness 18mm

Battery Compartment Size 320*50*55mm




AN e as or soxa rorpace s WEEE

eg:Microlube

,—“‘G’@ Note:Smaller ID
;.’_y‘

ha

Note:Larger ID

Bearing
®10xP19x7mm
- Washer
Bearing ©10xP16xTmm
{ Double row angular contact bearing}
P10xP19x7mm
Thrust Bearing
©10xP18x5.5mm

Main blade grip

Bush
@©10.5xP14.9x10mm

Azl

4

’— Screw M3x8

Pitch control arm

) Ball screw ©5%13. 15— &~
Bearing =
©IxDBx4mm Serew M3x6

Uniball Radius Arm i%‘

Bush
®3.1x P5.8x6mm

B ""%‘

Screw M3x22

Bearing
DIxPExdmm

Washer ©3x®5x0.5mm

Ball link M3
Uniball Radius Arm

L, 70.35mm 2
< >
Bearing ®3xP8x4mm F i S PR—
/i P “‘
1
! T e | ===

Washout arm Demonstration areain a 1:1 ratio.

|{ 70.35mm }‘

Bush ©3.1x$5.8x4mm

Bearing ®3x$8x4mm

Demonstration area in a 1:1 ratio.

s ey P - W
=nETan S

I g ~ \

5 -————— -——Th - ’

. 70.35mm > 70.35mm =|




F s> AT 1177

3
Screw M6x12
o .
y é T J
_" 9
Feathering shaft
©10xP123mm
-.'-' T ‘\
Washer
DBxP14x2mm
Screw Mox25
r@‘
Locknut M5
Screw M3x14
AN
Balance Bush ’
Qanga0: Aluminium Center hub
Main shaft
Damper ©15x199.5mm
Reference Pin
i
Washer
©3xd5x0.5mm
Screw M3x22

Ball head Screw
©5x11.15

Az

o _:‘%‘
L]




\\\\\ U A, ~s>

Azl
4
Screw M2.5x6

Main Frame upper plate

43
Be:.-lr'tnga

{Double row angular
contact bearing )
P15xP24x7mm

Main shaft
bearing holder

Main frame lower plate

Screw
M2.5x6
42

4

Washer
G3xPBx1.5mm 5y

8- -

Front belt pulley support

Screw M3x30

42\
¥ Screw
l M3x14

432

- - )
R |

4
Bearing
G15xD2 1xdmm

i
- =Lk
[Shae -

L

Oneway bearing upper

fixed seat 107T main gear

!__I--_}:____

Concentricity aluminum
sleeve

-+

e

g

One way bearing
(pay attention to
the direction)

Lower one way seat

Bearing
D15xP21xdmm

= A2\

One way bearing direction(Looking from the top)




V' AN Pl B:GOFBOX4FORPAGES  J Y J

Bushing (Aluminum
alloy material)

Bearing

ot /¢1?xm25x5mm
o

Third bearing block

A2

Screw M3x4

g

Screw M3xg

Gyro plate

@ crution

Chamfered
surface

@ caution
Screw thread

o CAUTION
Flat surface
downward

Tailboom clamp

Screw thread
o CAUTION
Tailpipe limit seat

through-hole
@ caution

A2

[
Screw M2.5x6

ESC fixing plate

Main frame connection
block

page 08

Loc knut M2.5
A2
]
Screw M2.5x8

Screw Upper wire harness
M3x25 sorting bracket

Canopy Rubber
support

Body fixing block

Lower wire harness
sorting bracket

) Plane
Aluminum post

Square fixing
block

Angled

Screw
M2.5x6
Front frame Screw ‘%‘
carbon plate M2.5x8 s

Screw M2.5x6

@ caution

Pay attention to the direction



AN s oF sox roreace s WP §

, @ caution

Please confirm that the gear rotates
smoothly after assembly, but befare
attaching to the Motor. Use thread lock and
do not do not over tighten these 2 screws”

MOTORS

A2\

Screw M2.5x8

Motor mount plate

A3l

4
l—‘ Screw Mdx8

Bearing ®8x®19x6mm

4z}

e
. ®——— Screw Mdx4
Motar concentricity holder

Motor gear
11T Standard configuration

Bearing $8x®19x6mm

']
il
]
]

A2\ scu iz 3 (@ Washer 2 5x®6x0.5mm
o
; 4

e e




V' A7 FlF BAGOFBOXLANDBOXAFORPAGEL /4§ J 4

Upper side panel - L

12

4

Screw M3x6

Main Frame rear
reinforcement plate

BOX 1

Upper side panel - R

R\
'7 Sc:ew M3x10

' Main Frame rear
reinforcement plate

Tail servo bracket

Screw M3x6

Battery rail - L

Battery
guide-left

Screw
M2.5x6

Front canopy
mount

Lower side panel (L)

Screw M2.5x5

Battery latch
handle

Sig
Ty

£

Spring pin Screw
M2 _5x6

PR

Spring

Spring seat

| o

Batteryguide-Right
BOX1  pox1

Battery rail - R

Front canopy
mount

Screw M2.5x6

A8

Lower side panel (R)




ANNNNY __ 5/GOFBOX4FORPAGELL \EZ g N

ER

Screw M3x8

Azl

Screw M3x10

Lower servo mount (R)

Upper servo

A2}

3
Screw M3x6

mount
421
]

Screw M3x6

A=)

Screw M3x8

Screw M3x10

43

Lower servo mount (L)

Screw M3x6

a 42\




V' ANl BAcOFBOXaFORPAGELZ Y

A2

4 Anti rofation bracket
Screw M3x6

A=)

4
Screw M3x25

Machine screw
Self tapping SM3x14
screw ST3X10

Main frame middle

reinforcement plate Rear canopy mount

A8

4
Screw M3x6

i / Screw M3x25
Main frame front connector /' Main frame middle
a 1%\ j; reinforcement plate ; ‘%’a‘

Screw

M2.5x5 Screw M3x22

1\ A2

] 4
i 3
@ cauTion

Attention: pass the main shaft through
the third bearing to ensure alignment
and smooth rotation before tightening
the six marked screws, on both sides of

the frame."
e 4




ANNNNR _ 5ic0FBOX4FORPAGELS NEEZFg N

: ’1%‘ Note: the 3 Swashplate servos must be the same specifica-
Screw M3x6 PRy tion (brand and model), while the tail servo will be of a differ-
- A= ent specification.”
< Ball screw

r"_ g N

g ©5x12.85
i / Swing arm direction R
" I Swing arm direction
Swing arm Swashplate X2 Swashplate X1

%— Screw M2x6 Tail X1
Servo
|, 18mm gQ° :

Bush®2.5x®4 5xP7x3.2

4al

&
Screw M2.5x8

Bush®2 5xd4 SxD7x3.2
'1%‘
4

Screw M2.5x8




V' A7 Pl 5°GOFBOXLANDEOX3FORPAGELL /4§ § 4

@ crution

The locknuts can be glued into
the landing skid to hold them in
place

Locknut M4

Grub screw Mdx4

Landing skid

Skid pipe

>

}.__— 208mm

BOX 1

| 50mm

M4 Finishing
Washer

A2}
)
- ~*’__‘____’__—--- Screw M4X12

page 14




ANNNNN _ srcoreoxsrorPacEls NEE R N\

Washer

Tail Shaft
D5xDB 5x1.1mm

Ball screw
b5x6.15

Az)

Screw M2X6

Bearing
D5xD10x4mm

Washer
$3xd8x0.5mm

Oring . ““ '

Bearing

D5xD10x4mm
Washer
D5xDT 8x2mm
Tail Pitch
Tall Blade Grip Slider Link
Washer
Sorew D8xd10x0.5mm
M3X6
& ‘ Locknut M2
.13
] Thrust Bearing
D5xD10x4mm
Bush Screw
D10.1xP7 8x5mm M2X10

Spindle Shaft

Bearing
D 10xP15x4mm

@ caution

Note: Smaller ID outside, Larger ID
inside as on Page 5

TAIL PITCH SLIDER

TAIL PITCH SLIDER ASSEMBLY

Bearing

D10xD15%x4mm
page 15




V' AN Pl BAGorBOX3FORPAGEL )

Bearing
P3xPBxd4mm

BELL CRANK LEVER
ASSEMBLY

Ball screw
P5x10.15

A2)

page 16

Bush
1 7 & 10 5% 14.9x10mm

Bearing
DIxPEx4mMM

Tail arm pivot screw
MSX12.6

A

4
Bearing

PExP16xIMM

Bell Crank Base

A9

o
Scre M2.5X6

Tail Case Group




ANNNNY __ 5aGOFBOX3FORPAGELT NEE g N

A\
Screw M4x4 w—b.

crew Max4d
Bush S

$3.1xd4.8x14.5mm ..j‘%‘
Bearing ]
Washer D3IxPTXIMmm

D3 1xDP5x1mm |

Bearing ®3x®7Tx3mm

Bush
©3. 124 8x9, 5mm

Locknut M3

@ crution

Note: Check smoothness
of pitch slider after assembly

Tall rocker arm

©3.1xD5.8x1.5mm

Washer
Screw M3x22 D3, 1%P5x0.5mm




F ~s> AT S S )

M3x6

N

a A2\ Screw Tail box mount plates

42

TailBagm Screw M3x8

Vertical fin

@ crution

Pay attention to the tail belt, there should only be a half
twist anti-clockwise when looking from the tail box.




ANNNNY _ 8AGOFBOX3FORPAGEDD NEEZ gl

Locknut M2

Pl Tail push rod guide

J Screw M2X8

|, 295mm N 280mm
|*\ Ll ) >
=
-
[ B Ve el e = - S
L = (EHONOSY (ST % k=]

page 19




1l

gg.:.a-*“* =

unil'l'ﬁ“"ﬂ

:||:"=.'.‘;‘ =

@ crution

Before tightening these two screws,
.1%‘ make sure the belt is completely
4

tightened!
Screw M3x12

Spindle fixing ring

A2\
A
Screw M5x25

@ crution

Caution: Clamp with the
M3x12 Screw first, then
tighten grub screws.

Screw M3x25




\\\\\

‘%‘ 1
Scdrlew M3x8 "

Washer @3 3xP8x0 5mm

‘%‘ Screw M3x14
]

43\

Screw M3x25

M3 Finishing - 7 =

Washer

(@ cauTion

Attention: Befare tightening the
motor screws, please adjust the gear
backlash. Tighten the 8 screws
gradually and evenly to provide a

uniform force distribution.
|

V.

s @ cauTion




ry s> BAG OF BOX 3 FOR PAGE 22 g 4
"
’1%‘ /T/ /

A -
i =
o CAUT ON Upper pressing S Me ik / e t/’{ | :
Organize the three motor wires wire flxing block " ' [ w
evenly and lock in place with e

the bracket.

Screw M3x12

M3 Finishing ——
Washer !

ESC

i P
Grommet -—-‘ﬁ%‘ o

Locknut M3




\\\\\ W ~=> W\

TR
i % -
=
il - PP
_-\.,_\_\ 5 ‘? / b

Ball link

Tail rod connection sleeve

Screw
433
4
801.5mm
LET:‘ =TS Y =T 7 %
) -

Please ensure smooth connection between the
guide rings and the tail push rod




3M double-sided tape

\\ : ey Antenna bracket

Antenna sleeve Antenna sleeve cap

3M double-sided tape




ANNNNY  84GOFBOX1ANDBOX3FORPAGE 25 N gl N

Battery tray

Velcro - Hook Face

Velcro - fur surface

BATTERY




F sz XTSI S /17 f
Wiring reference

S00S5HY RS>

page 26




ANNNNY _ 5AGOFBOX3FORPAGELT \IE g N

Screw MSx30

Main blade grip washer
DExDExP25x1mm

Main blade

Locknut M5

Main blade grip washer
DPOXPEXDP25XTMM

Screw M3x18

S

Washer Locknut M3
©3xP15x0.5mm

Tail blade VN

page 27




Y AW_7-F A BAGOF BOX 3 FOR PAGE 28 Y474

Rubber grommet

CANOPY

“Caution!Use the included canopypins to keep the
canopy inplace during high energymaneuvers

@ crution }




\\\\\

rs> QW

PARE PARTS PICTURE-1

Mode:  GTDA0O02
Froduci name: Balance bush

Modsl:  GTO40001 Package: Hang tag +PE bag
Praduct name; Aluminum Cenfer Hub

Package: Hang tag +PE bag || Modal-
Product name; Main reier head damping-50 degress

Package. Hang tag +PE bag|| Model  GTO40004
| Product name; Main rolor hesd damping-80 degrees

GTO40005 Packaga. Hang tag +PE bag|

/

-

Package: Hang tag +PE bag| Model:  GTO40006 Package: Hang tag +PE bag

Froduct name: Main blade grip

GTO40008
Product name: Main rotor head dampng-SOM

Micdal:

Mol
Product rame: Pitch contral arm set

Vg  o®

Model  GTO4DODE Package: Hang tag +PE bag

Product name: Feathering Shaft Sei

GTOL000T Package. Hang tag +PE bag

oo &

Package: Hang tag +PE bag

Medsl; GTO40005
Praduct nama: Flat thrust bearing set

Package: Hang tag +PE bag| Mede:  GTD40010
Produci nama: M5 locknug

'[._J '.;.i

o
Qe
o>

) .
Packags: Hang tag +PE bag|| Packags: Hang ag +PE bag

GTo40012
Product name: Servo 1o swash link

Mogel:  GTO40011 Madel:

Product rame: Man blade grip washers |

F10-18M

@ .

B3I
B3I

X10

Packaga: Hang lag +PE bag | Model:  GTD40014

Product nena: Ball link M2.5
L]
X10

Model:  GT040018
Froduct name: Swash ouder ring st

Model:  GTO40013
Praduct nama: Bal knk M3

ND:1 2345 o6

X4

Package: Hang tag +PE bag

Medel,  GTO40017

Praduct name: Main shaft

Package: Hang tag +PE bag || Model:

Package: Hang 1ag +PE bag || Model:

A =g
.
a -~ b
-l o .
. “ 1 £ iy
st e
Y4 =
- =
GTO40015 Package. Hang tag +PE 'hug“ Model  GTO40016 Package: Hang tag +PE bag

Product nama: Washout arm sat Product name: Washaut Enks.

. 19

Package: Hang lag +PE bag

Package. Hangtag +PEbag| Modsl  GT040020
Product name: Swash inner ring

GETI400B

Product rame: Swash center




SPARE PA

PICTURE-2

N ==

V4444

T
Hang tag +PE bag | Model:  GTO400Z2 Package: Hang lag +PE bag

Model  GT040021 Padige:
Froduct nama: Onewey bearing seat

Freduct name: Frond puliey

Packape: Hang tag +PE bug! Model  GTO40024 Package: Hang tag +PE bag
| Product name; Main gear
|

Muodal: GTI40023
Product name; Onewey baaning

C

Modsl:  GTO40025

Product name: Main shaft localing ring

Package: Hang tag +PEbag || Model:  GT040026

Praduct name: Tail Beit

Package: Hang lag +PE bag

Model:  GTO40027

Product rarme: Kain shaft bearing holder

Packape. Hang tag +PE bag

Modsl  GTO40028 Package: Hang tag +PE bag

Product name: Main frare upper plate

®

Medsl,  GTO40020 Fackage: Hang fag +FE bag | Medal:  GTD40030 Fackage: Hang tag +FE bag

Product name: kain frams lowar plate Froduct name: Third ceanng black

y !
g &
Meds|: Package: Hang tag «PE bag

Product nama: Front Belt puiay (Single Sat)

Modal: GT040031 GTO4D0032

1
Packags: Hang tag +FE bﬂgi
Product rama: Front balt pulley suppaornt |

Model,  GTO40033 Package: Hang lag +7E bag

Preduct name: Tail bosen clamp
&
?
a ¢ a -3
..°..

GTO40057
Praduct name: Batiary rad sei-R

Package: Hang tag +PE bag | Mode:
Produet name: Gyro plete:

GTo40024

Ve

<&

Package: Hang lag +PE bag

Kedal, Package: Hang lag +PE bag | Model:  GT040038

Froduct name: Babtery laich sei

1
|
Iodel: Package. Hang tag +PE hug!! Package. Hang tag +PE bag

ETI40035
Product nama: Anfi-rotation bracket

L. =

Medel,  GT4DI36
Product name: Batbary rail sel-L

Package. Hang tag +PE bﬂul Medel:  GTHDM40
Product name: Main Frame middie reinforcemert plate

Model:  GTI4003H

Product rame: Main Frame rear reinforcsment plats

Packaga: Hang tag +PE bag

2 2 4 o

“e.

& &




ANNNNY __ searerartsecTures NEZ R N

Model:  GTO40041 Package: Hang tag +PE bag | Rodel: GTHa0042 Packaga: Hang tag +PE bag || Modal: GTOd0043 Package: Hang tag +PE bag || Model: GT0a0044 Package: Hang tag +PE bugé
Product neme: Main Frame Frord Connecting Set PFroguct name: Front cenopy mount Product name: Rear canopy mownt Product name: Canopy rubber sugport sat

f—f
A A ry @ .
P ) P > ./ o

Moded:  GTO4004E Package: Hang tag +PE bng' Madal: GTOA004E

Packaga: Hang tag +PE bag || Medsl:  GT040047
Product name: Upper senva mount

Package: Hang iag +PE bag|| Model:  GT0400448
Product name: Servo lower bracket -L

Package: Hang tag +PE bag
Product name: Serva lower brackst -R

Froduct name: Tail servo bracked

“s A" ,._/ |'/['

Madel:  CTO40045 Package: Hang tag +PE bag || Medsl:  GTOMODED
Product name: Serve screw set

17177

Packspa: Hang tag +PE bag || Medel:  GT040051

Packags: Hang tag +PE bag|| Medel:  STD40052 Package: Hang tag +PE bag|
Froduct name: Lipper side panel -L

Product name: Uppsr side panal -R Proguct nama: Lewer side pansl -L

7 & T

Modsl:  GTO40052 Package: Hang tsg +PE beg | Mogel  GTOE0DS4
Product name: Lower side panel -R

Package: Hang tag +PE bag || Medel:  GTO40055

Package: Hanglsg +PE bag|| Mooel:  GTD4005G Package: Hang tag +PE bag
Froduct name: Front Frame Carbon piata

Froguct name: Front frame bracket

Preduct name: ESC fixing plate

L
¥
L]

Meodel;  GT040067 Package: Hang tag +PE bag | Model:  GTOS006S
Product name: Main frame cannection block

co”

Packaga: Hang tag +PE bag || Medel:  GTO4D05E
Product narme: Wire harmess sorling brackst

!

Package! Hang tag +PE bag| Model:  GTDM0DE0 Package: Hang tag +PE bag

Product name: Molor Gear-11T Product nams: Molor Gear-12T




Vid444

|
Modsl:  GTO40061 Package: Hang isg +PE bag

Praduct name: Motor meunt plate

Model:  GTDA0DE2 Package: Hang fag +PE bag| Model  GT040063 Package. Hang lag +PEbag  Model  GTD40084 Fackage: Hang tag +PE bag
Product name: Maotor concenincity cage Preduct name: Landing Skid Pracuct name: Skid pipes

?

l . ’ ‘
[ ]
] ;
Meodel:  GTO4006E Package: Hang teg +PE bag | Model:  GTOM0D86 Package: Hang tag +PE bag || Model: GT040067 Package: Hang tag +PE bag|| Model  GT040083 Package: Hang tag +PE bag
Product name: Tall push rod Product name: Tad push rod ball jent Product name: Tail push red guides Product name: Tail boam
’ = ]
Medel:  CTO4D0BG Package: Hang tag +FE bag | Medel:  GToa0070 Package: Hang tag +FE bag|| Medel:  GTO40071 Package: Hang teg +FE bag | Medsl  CTo40072 Package: Hang tag +PE bag,
Product name: Vartical fin-Yallow Product name: Yermcal fin-Pink Froduct name: Tall box mount plate set Froguct name: Tail cass

f"’
e

Moded:  GTO40OT2 Package: Hang lag +PE bag | Model  GTD40074 Package. Hang tag +PEbag|| Medel:  GTO4007E Package: Hanglag +PEbag  Model  GT040075 Package. Hang tag +PE bag
Product name: Tall bell crank brackel Froduct name: Tail pulley.21T Product name: Tail pulley croesbeam sssambiy Frocuct nama: Tail bell crank

A2 ke
®

*»

Model,  GTO40Q77 Package: Hang tag +PE bag || Model:  GT0M0078 Packaga. Hang tag +PE bag || Model: GT0L0078 Package. Hang tag +PE bag| Model  GTO40080 Package: Hang tag +PE bag
Product name: Tail slider Product name: Tai pitch shder link Product name: Tail shaft Product nama: Tad feafering shaft




N ~==>

SPARE PARTS PICTURE

V4444

Modal;  GTD40089

Package: Hang tag +PE bag

Product name: Ball heed serews -pBx10L16

Model:  GTO4010D
Preduct name; Bal head screws -@5sB.15

Package: Hang lag +PE bag | Model:

GT040101
Product name: Serews -MEX25

Packaga. Hang tag <PE bag || Modet  GTO4010Z

|
Package: Hang lag +PE bag|
Product name; Screws -M3X14

Suiitable for: Tail reckar arm

Modal. GT040105

Product name: Screws -M3X22

x4

Package: Hang iag +PE bag

Suitahile for: Tail blade prip, s%ating gear rackar am
PPPP P
X6

Moded:  GTOLD104

Product name: Screws -MIXZ5

Package: Hang tag +PE bag| | Model:  GTO40105

Suilbla for: main relor hased lock saindle, pulley losk spindia

X2

Packags: Hang tag =PE bag
Product name. Scraws -M3X20

Suitable for: min fetar headiack spindla damaing, main
matar meuning side

N
o ol

X6

Modsl  GTH20128 Package: Hang tag +PE bag

Praduct nams: Socket Screw Sed -M3X13-LG

Suitable for: Washout amm set, tail bell cank am

Model: GT040107
Product name: Scraws -MAx38

X5 |

Packags: Hang tag +FE hag

Sunable for: tal pipe maunts, fusslage wilaning mouns,
fusalage conter renforcernent mours. Mobar cancentricity
hoiders, front bracket”

A A A

X10

Suilable for: Canopy suppert colimns

L L

X5

Suitabla for- Tail blade grip

-

X5

Medel:
Product nama: Scraws -M3x12

GTOM0108

Package: Hang tag +PE bag | Madel:  GTD40100

Fackags: Hang tag «FE hag
Froduct name: Scraws -M3X10

Medel:  GTO20094
Preduct nama: Screws -MIXE-LE

Package: Hanp tag +PE bag

Suiltabie far; Tall case

Model:  GTO401TT
Product name: Screws -M3XG

X2

Package: Hang %ag +PE bag

Sunabile for Spindle retaining ings

(5 g o

s 2444

"
TPV FECYY ey

X5

Model:  GTOMD112
Preduct nama; Scrows -M2EXE

Package: Hang tag +PE bag | Model:

X10 |

GT040113 Package. Hang tag +PE bag

Product name: Scraws -M2.5X8

X10

Medei:  GTO4D114 Package: Hang tag +PE bag

Product nama: Scrows -M2.6X5

Frrery TVVYY FEFeee TeEeee
FrYeY FFvvy FEVEYeY FoFeee

Modal:  GTO4011E

Product name: Screws -5T3X10

X10

Package: Hang tag +PE bag|| Model:  GTDMO011E

X10

Product name: Grub screws -M3.014

Package: Hang lag+PE bag Model:  GTO40117

X10

Product name: Bearing -piDip18XTmm

Package: Hang tag +PE bag | Modet  GTOSD118

X10

Package: Hang tag +PE bagl
Produci name: Bearing - 15X g24XTmm ‘

v
g o o

X6 |

S o

X5

Suitable for: Main blade Grig

o

X1

Suitable for - Main frarme bearng halder

@,

X1




ANNNNNY _ searerartsPTiRE T NEZE R N

Madal; GTH40118
Product name: Bearing -p35Xpd 75 10mm

Package. Hang lag «PE bag

Modet  GTO40120 Package: Harg lag +PE bag| Modsl  GTD40124
Praduct name: Bearlng -pEXp18x6mm Product nama: Baanng -

Sultsble for: Swash outer ing

X1

Model:  GTO40123

Product name: Bearing -p15"21"dmm

Package. Hang tag +PE bag

Suitable for: Main matar caneentricty hoidar Sultabls for: Swashplate

X1 X1

i
Miodsl  GTO40124 Package: Hang fag +PE bag

Product name: Bearing -p2 10" dmm

Model  GT(M0425

Product name: Bearing -¢3"gE"dmm

Package: Hang tag +PE bag
IGE15C)

Package: Hang tag +PE bag |

Modal:  GTD40122 Package: Hang lag «PE bag
Froduct name: Beardng -g&"p16"5mm

Sustable for: Tall cass

X2

Modal:  GTOL0126

Product name: Bearing -g10%¢15%mm

Peackage: Hang tag +PE bag

Suitable for: Oneway bassing cover, Oneway baaring

O O

X2

Model:  GTO20087

Product name; Beanng -5 p10%dmm

Package: Hangfag +FE tag

Suitable for: Front balt pulley Sufable for: Washoutl Conlral Arm, Washaut contral anm ball

Jairt, tail ball crank

<

S

X2 X2

| SuRable for: Tail slider

X2

Modal
Proguct namsa: Bearng -3 T 3mm

Madek  GTD4G127 Fackage: Hang tag +PE hag GThag1aa

Product nams: Baanng -g1 T g26"5mm

Packags: Hang tag +PE bag | Medal:

GTo40128
Preduct name: Washsrs

PFackaga: Hangtag «FE bag

Praduct nama: MR106ZZ Bearing-Brand
NMB baarng- @5 10" 4mm
Tail blade grip

QOCOO

Suitable for:

X4

Madel Package: Hang lag +PE bag
Fraguct nama: Battery guids set-L

GTa40130

Product nams: Hatery guide set -R Froduct nams: Canapy R -pins

Sultable for: Third bearing block || Suitabss for: Tad Bl pully crosabeam
O ¥
Maodel:  GTO40131 Package: Hangtag +PE bag| Model!  GTO40132 Package Hang tag +PE bag

Ratarta: RSTALL

00 00 00

00 000 0
66 000 %2
000 00

Praduct name: Screw-MEX30

v

Model:  GTO40134 Package: Hang lag +FE bag

Preduct narme: Swash plate servs D54 10MG

@¥

Mods:  GTO40135 Package: Hang tag +PE bag
Praduct name: Lock tail servs DSI20MG

Model  GTOM0136
Product name: Goosky -Hobbywing Cobranded ESC 2604

Package: Hang tag +PE bag |

Suitabio for: Main bades

X2

Model:  GTO40137

Product name: Spacer fitting set

Package. Hang tag +PE bag

99 00

9.k B 05 95 T B2 22 ugl el Bmm
O 00 99
@10.5xp14 Gx10mm @ 1ug? B2 Imm o3 1wpS Axdmm

O O

910 1xg12 BxEmm 3. 1ogSximm




CO0O5 <Y

Shenzhen Goosky Innovation Technology Co., Ltd.

Address:

No. 2229, Meilong Road, Longhua Street, Longhua
District, Shenzhen, Guangdong, China

Website: www.goo-sky.com

Email: sales@goo-sky.com

Manufacturing:

Guangdong Goosky Technology Innovation Co., Ltd.
Address:

3th Floor, Building A2, No. 2688, Xiangshan Road,
Tangjiawan Town, High-tech Industrial Development
Zone, Zhuhai, Guangdong, China

Official Tanbao Store WeChat Service

fRON > )

© 2024



